v ; | ; | : | 1

) §o

T L I
| —1—
8 7/32 [208.8]
' 40\7
| ]
8 5/32 [207.3]
4
J
3 0 (7
(i
)
J

13

14

Parts List
ITEMQTY|PART NUMBER DESCRIPTION
91/4 [234.7] - 1 | 6 V40017 4" Valve Body 3/8" Bolt
2 | 6 [V20018 3/8" LOCKWASHER
o=l 3 | 6 (V20019 3/8" HEX NUT
ity - ) 4 | 1 V25020 3/8" Handle Bolt
T ﬁ J ( 5 | 1 V25060 VALVE STEM THRUST BEARING
‘ ) 6 1 V25121 3/8" Fender Washer
\ 7 | 1 V25153 2" FP Handle
i SO 8 | 1 V25160 Stem Bushing
B 9 | 1 [V25163 #214 FKM O'RING
10 | 1 [V30151 STEM 3" FP, 4"
11 | 1 V40254 4" Valve Body
12 | 1 V40255 4" Ball
T 13 | 2 V40264 4" Endplate
14 | 2 (V40265 Body O-ring for V400

. 8 [203.4] -
SECTION B-B
SCALE 1 : 1

TOWN & COUNTRY PLASTICS
Customized For Precision

Model ppv-400t Manual Ball Valve

11

12






